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3.640 GHz 3.041 GHz 200.000 kHz 3.64016 GHz -37.16 dBm -24.16 dB
3.641 GHz 3.660 GHz 1.000 MHz 3.64109 GHz -31.98 dBm -18.98 dB
3.660 GHz 3,720 GHz 1.000 MHz 3.68045 GHz -42.13 dBm -17.13 dB
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3,630 GHz 3.660 GHz 1,000 MHz 3.65955 GHz -40.93 dém -15.93 dB 3.630 GHz 3.660 GHz 1.000 MHz 3.65391 GHz -45.47 dBm -20.47 dB
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3,675 GHz 3.680 GHz 200.000 kHz 3.67999 GHz -23.35 dBm -10.35 d& 3.679 GHz 3.680 GHz 200.000 kHz 3.675970 GHz -44.95 dBm -31.85 db
3,680 GHz 3.700 GHz 100.000 kHz 3.68112 GHz 20.92 dBém -9.08 dB 3.680 GHz 3.700 GHz 100.000 kHz 3.69893 GHz 21.60 dBm -8.40 dB
2,700 GHz 3.701 GHz 200.000 kHz 3.70002 GHz -47.03 dém -34.03 d& 3,700 GHz 3.701 GHz 200.000 kHz 2.70004 GHz -22.00 dém -9.00 dB
3,701 GHz 3.710 GHz 1,000 MHz 3.70202 GHz -42.22 dém -29.22 d& 3.701 GHz 3.710 GHz 1.000 MHz 3.70113 GHz -24.96 dBm -11.96 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71104 GHz -43.14 dBm -18.14 d8 3.710 GHz 3.720 GHz 1.000 MHz 3.71005 GHz -34.09 dBm -9.09 dB
3,720 GHz 3.750 GHz 1,000 MHz 3.72579 GHz -45.95 dém -5.95 dB 3,720 GHz 3,750 GHz 1.000 MHz 32.72104 GHz -43.82 dBm -3.82 dB
1 J ) ] L

Highest Channel / FullRB

N/A

ectrur

)

J

Ref Level 25.00 dBm  Offset 17.00 db Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

20 dbiﬂ’\il heck DAS

Line _§PURIOUS_) INE_ABS PABY

10 dBm

0 dB

-10 dem

-20 dem

| SPURIOUS_LINE ABS_

-40 dém il

R PO DN TOr e

-60 dBm

-70 dBm

Start 3.63 GHz 1108 pts Stop 3.75 GHz

Spurious Emissions

Rangelow | RangeUp | RBW Frequency |  Powerabs |

3.630 GHz 3.660 GHz 1.000 MHz 3.65124 GHz -45.29 dBm
2,660 GHz 3.679 GHz 1,000 MHz 3.67891 GHz -37.40 dBm -24.40 d&
3.679 GHz 3.680 GHz 200.000 kHz 3.67985 GHz -34.36 dBm -21.36 d&
3.680 GHz 3.700 GHz 100.000 kHz 3.68676 GHz -2.20 dém -32.20 d&
3,700 GHz 3.701 GHz 200,000 kHz 3,70007 GHz -36.62 dem -23.62 dB
3,701 GHz 3.710 GHz 1.000 MHz 3.70104 GHz -34.27 dém -21.27 d&
3.710 GHz 3.720 GHz 1.000 MHz 3.71064 GHz -40.56 dém -15.56 di
3.720 GHz 3.750 GHz 1.000 MHz 3.72995 GHz -43.09 dém -3.09 d&

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-70 of 115



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 5SMHz

16QAM

Lowest Channel / 1IRBO

Lowest Channel / 1IRBmax

pectru o= ectrum L
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbiﬂ’\il heck PASS 20 dh;‘]lwn" Gheck p
Line _$PURIOUS INE_ABS. S Line _$PURIOUS INE_ABS
10 dBm 10 dB;
0de 0dBm
-10 dBm -10 de:
-20 dBm ] i -20 dam
-30 dBm ‘ de -30 dam |
SPURIOUS_LINE_ABS | Nl \.‘ SPURIOUS_LINE_A85 [ l Uf L.
“rooo T Ilﬂl “rormo MMWHMJ er |
oottt Lot MY I TP . e Wi A o
a-defr .,,,,\I a-eBm ¥
-60 dBm -60 o
-70 dBm -70 de
Start 3.5 GHz 1108 pts Stop 3.61 GHz Start 3.5 GHz 1108 pts Stop 3.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3,500 GHz 3.530 GHz 1,000 MHz 3.52926 GHz -44.03 dBm -4.03 dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52866 GHz -45.51 dBm -5.51dB
3,530 GHz 3.540 GHz 1,000 MHz 3.53995 GHz -41.09 dBm -16.09 de 3,530 GHz 32.540 GHz 1,000 MHz 2.53886 GHz -43.06 dBm -18.06 dB
3,540 GHz 3.549 GHz 1,000 MHz 3.54896 GHz -23.05 dBm -10.05 d& 3.540 GHz 3.549 GHz 1.000 MHz 3.54798 GHz -36.51 dém -23.51 dB
3,549 GHz 3.550 GHz 50.000 kHz 3.55000 GHz -21.50 dBm -8.50 dB 3.549 GHz 3.550 GHz 50.000 kHz 3.54972 GHz -50.66 dBm -37.66 dB
2,550 GHz 3.560 GHz 100.000 kHz 3.55034 GHz 20.18 dem -0.82 dB 3,550 GHz 3.560 GHz 100.000 kHz 32.55468 GHz 20.33 dBm -0.67 dB
3,560 GHz 3.561 GHz 50.000 kHz 3.56081 GHz -51.30 dém -38.30 d& 3.560 GHz 3.561 GHz 50.000 kHz 3.56092 GHz -46.66 dBm -33.66 dB
3,561 GHz 3.570 GHz 1,000 MHz 3.56185 GHz -40.46 dBm -27.46 dB 3.561 GHz 3.570 GHz 1.000 MHz 3.56265 GHz -36.17 dBm -23.17 dB
3,570 GHz 3.610 GHz 1,000 MHz 3.57178 GHz -44.60 dBm -19.60 d& 3,570 GHz 3.610 GHz 1.000 MHz 3,57416 GHz -42.76 dBm -17.76 dB
1 J ) ] L

Lowest Channel / FullRB

N/A

Spectrum

Ref Level 25.00 dém Offset 17,00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
o0 dhifuil Qheck
Line _SPURIOUS_LINE_ABS PABS
10 dBm
-10 dBm
20 de | I
| L
-30 dBm "WMU
SPURIOUS, LINE_ABS | ] r.MM
U R T R i Mt
-60 dBm
-70 dBm
Start 3.5 GHz 1108 pts Stop 3.61 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52569 GHz -43.70 dBm -3.70 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53965 GHz -39.42 dBm -14.42 dB
3.540 GHz 3,549 GHz 1.000 MHz 3.54887 GHz -21.93 dBm -8.93 dB
3.543 GHz 3.550 GHz 50.000 kHz 3.55000 GHz -26.75 dBm -13.75 dB
3.550 GHz 3.560 GHz 100.000 kHz 3.55315 GHz 6.01 dBrm -23.99 dB
3.560 GHz 3.561 GHz 50.000 kHz 3.56007 GHz -44.76 dBm -31.76 dB
3.561 GHz 3.570 GHz 1.000 MHz 3.56122 GHz -34.55 dBm -21.55 dB
3.570 GHz 3.610 GHz 1.000 MHz 3.57130 GHz -41.72 dBm -16.72 dB
L i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-71 of 115




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 5SMHz

16QAM

Middle Channel / 1RBO

Middle Channel / IRBmax

pectru o= ectrum L
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dhp,‘nil Gheck PASS 20 dhi_ll_"ﬂ\l Gheck PARS
ine _$PURIOUS INE_ABS PABS Line _$PURIOUS INE_ABS
10 dBm 10 dBm
0 dém 0 dBm
-10 dBm -10 dém
-20 dBm ‘l ‘l -20 dm |‘ |‘
| SPURIDUS_LINE_ABS ” | SPURIOUS_LINE_ABS,
-40 dBm “w{w } —t 40 dém I
serlom S AP 'L“'Wum_ T o w bl D) ' RN
-60 dam -60 dam
-70 dBm -70 dam
Start 3.53 GHz 1207 pts Stop 3.72 GHz Start 3.53 GHz 1207 pts Stop 3.72 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALil Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
3,530 GHz 3.610 GHz 1,000 MHz 3.60781 GHz -40.57 dem -15.57 de 3,530 GHz 3.610 GHz 1,000 MHz 2.60662 GHz -42.11 dem -17.11 de
3,610 GHz 3.619 GHz 1,000 MHz 3.61851 GHz -32.71 dém -19.71 d& 3.610 GHz 3.619 GHz 1.000 MHz 3.61842 GHz -37.19 dém -24.19 db
3,619 GHz 3.620 GHz 50.000 kHz 3.61962 GHz -40.27 dBm -27.27 dB 3.619 GHz 3.620 GHz 50.000 kHz 3.61939 GHz -49.15 dBm -36.15 dB
2,620 GHz 3.630 GHz 100.000 kHz 3.62283 GHz 20.54 dBm -0.46 dB 3,620 GHz 2,630 GHz 100.000 kHz 2.62714 GHz 20.66 dBm -0.24 dB
3,630 GHz 3.631 GHz 50.000 kHz 3.63072 GHz -49.57 dém -36.57 d& 3.630 GHz 3.631 GHz 50.000 kHz 3.63006 GHz -20.51 dém -27.51 dB
3.631 GHz 3.640 GHz 1,000 MHz 3.63167 GHz -37.64 dBm -24.64 dB 3.631 GHz 3.640 GHz 1.000 MHz 3.63131 GHz -31.46 dBm -18.46 dB
2,640 GHz 3.720 GHz 1,000 MHz 3.64657 GHz -44.14 dBm -19.14 dB 3,640 GHz 3.720 GHz 1.000 MHz 32.64139 GHz -39.82 dBm -14.82 dB
1 J ) ] L

Middle Channel / FullRB

N/A

Ref Level 25.00 dém Offset 17,00 d& Mode Auto Sweep
SGL Count 100/100
@1 Avgpwr
20 dhh[‘ﬂif heck
Line _§PURIOUS_|INE_ABS
10 dBm
0ds
-10 dB
-20 dBrv T I
SPURIOUS_LINE_ABS L
-40 dBm "'JV W‘ |
T
" R VI 2 ML aaho
50 dB
=70 dBm
Start 3.53 GHz 1207 pts Stop 3.72 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.530 GHz 3.610 GHz 1.000 MHz 3.60502 GHz -39.63 dBm -14.63 dB
3.610 GHz 3,619 GHz 1.000 MHz 3.61360 GHz -28.77 dBm -15.77 dB
3.619 GHz 3.620 GHz 50.000 kHz 3.61984 GHz -37.96 dBm -24.96 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62687 GHz 6.19 dBm -23.81 dB
3.630 GHz 3.631 GHz 50.000 kHz 3.63034 GHz -37.25 dBm -24.25 dB
3.631 GHz 3.640 GHz 1.000 MHz 3.63104 GHz -28.09 dBm -15.09 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64020 GHz -37.57 dBm -12,57 dB
{ 1 J o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-72 of 115



SPORTON

FCC RADIO TEST REPORT

LAB.

Report No. : FG102008C

LTE Band 48 / 5SMHz

16QAM

Highest Channel / 1RBO

Highest Channel / 1IRBmax

pectru o= ectrum L
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbiﬂ’\il heck PASS 20 dh;‘]lwn" Gheck p
Line _$PURIOUS INE_ABS. S Line _$PURIOUS INE_ABS
10 dBm 10 dB;
0de 0dBm
-10 dBm -10 de:
T
-20 dBm -20 dam r
| SPURIOUS_(INE_ABS_ |l 1 . LINE_ABS_ 1
e I | I
' W Jlf‘wum
SE-dnm ., LJI-JII“ ,Mr NM MMJL i . . o AL A bl J|| Ao ‘ »Iml_JLuJﬂL Lol o
-60 dBm l -60 o r
-70 dBm -70 de
Start 3.64 GHz 1108 pts Stop 3.75 GHz Start 3.64 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3,640 GHz 3.680 GHz 1,000 MHz 3.67792 GHz -40.75 dém -15.75 dB 3.640 GHz 3.680 GHz 1.000 MHz 3.66990 GHz -44.32 dBm ~19.32 dB
2,680 GHz 3.689 GHz 1,000 MHz 3.68512 GHz -36.91 dem -23.91 d& 3.680 GHz 2.689 GHz 1,000 MHz 3.68806 GHz -41.18 dBm -28.18 dB
3,685 GHz 3.650 GHz 50.000 kHz 3.68942 GHz -48.77 dém -35.77 d& 3.689 GHz 3.650 GHz 50.000 kHz 3.68524 GHz -51.14 dém -38.14 db
3,690 GHz 3.700 GHz 100.000 kHz 3.69532 GHz 20.07 dBém -9.93 dB 3.690 GHz 3.700 GHz 100.000 kHz 3.69969 GHz 20.30 dBm -9.70 dB
2,700 GHz 3.701 GHz 50.000 kHz 3.70007 GHz -43.69 dém -30.69 d& 3,700 GHz 3.701 GHz 50.000 kHz 2,70000 GHz -24.00 dém -11.00 dB
3,701 GHz 3.710 GHz 1,000 MHz 3.70131 GHz -37.15 dém -24.15 d& 3.701 GHz 3.710 GHz 1.000 MHz 3.70176 GHz -28.37 dém -15.37 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71233 GHz -40.46 dBm -15.46 di 3.710 GHz 3.720 GHz 1.000 MHz 3.71074 GHz -40.62 dBm -15.62 dB
3,720 GHz 3.750 GHz 1,000 MHz 3.72134 GHz -46.07 dém -6.07 dB 3,720 GHz 3,750 GHz 1.000 MHz 32.72104 GHz -44.46 dBm -4.45 dB
1 J ) ] L

Highest Channel / FullRB

N/A

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 17.00 dB Mode Auto Sweep

@1 AvgPwr
o0 dhifuil Qheck
Line _SPURIOUS_LINE_ABS PABS
10 dBm
-10 dBm !
s [ 1
i l [
SPURIOUS_LINE [
2 Y '
40 dBm il i Ty :
i
- _ Vv R XTI W
-60 dBm
-70 dBm
Start 3.64 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
3.640 GHz 3.680 GHz 1.000 MHz 3.67980 GHz -43.03 dBm -18.03 dB
3.680 GHz 3.689 GHz 1.000 MHz 3.68896 GHz -33.21 dBm -20.21 dB
3.689 GHz 3,690 GHz 50.000 kHz 3.68994 GHz -43,39 dBm -30,39 dB
3.690 GHz 3.700 GHz 100.000 kHz 3.69869 GHz 6.01 dBm -23.99 dB
3.700 GHz 3.701 GHz 50.000 kHz 3.70005 GHz -27.63 dBm -14.63 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70131 GHz -24.16 dBm -11.16 dB
3.710 GHz 3,720 GHz 1.000 MHz 3.71153 GHz -30.44 dBm -14.44 dB
3.720 GHz 3,750 GHz 1.000 MHz 3.72134 GHz -44,21 dBm -4.21 dB
i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-73 of 115



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 10MHz

16QAM

Lowest Channel / 1IRBO

Lowest Channel / 1IRBmax

Spectrur

=)

rectrum

Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbiﬂ’\il heck DPASS 20 dh;‘ﬁ"" Qheck DABS
Line _§PURIOUS_) INE_ABS PABS Line _$PURIOUS_| INE_ABS PABS
10 dBm I 10 dB;
0de 0dBm
-10 dBm { -10 dam
-20 dBm ] H -20 dam I
-30 dBm ‘ } -30 dém | ]
SPURIOUS_LINE_ABS | || r’? I'\ SPURIOUS_LINE_A85 [ j
. A YL ATYT I Y il i Ayl € Ay
-60 dBm -60 o r
-70 dBm -70 de
Start 3.5 GHz 1108 pts Stop 3.61 GHz Start 3.5 GHz 1108 pts Stop 3.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Range Low |  Range Up RBW | Frequency Power Abs | ALimit
3,500 GHz 3.530 GHz 1,000 MHz 3.52391 GHz -43.92 dBm 3.500 GHz 3.530 GHz 1.000 MHz 3.52807 GHz -45.09 dBm -5.09 db
3,530 GHz 3.540 GHz 1,000 MHz 3.53807 GHz -34.95 dBm 3,530 GHz 32.540 GHz 1,000 MHz 2.53916 GHz -42.08 dem -17.08 de
3,540 GHz 3.549 GHz 1,000 MHz 3.54896 GHz -24.11 dém -11.11 d& 3.540 GHz 3.549 GHz 1.000 MHz 3.54824 GHz -38.93 dém -25.53 dB
3,549 GHz 3.550 GHz 100.000 kHz 3.54995 GHz -23.37 dBm -10.37 dB 3.549 GHz 3.550 GHz 100.000 kHz 3.54998 GHz -44.88 dBm -31.88 dB
2,550 GHz 3.560 GHz 100.000 kHz 3.55056 GHz 20.31 deém 3,550 GHz 3.560 GHz 100.000 kHz 32,55041 GHz 20.40 dBm -0.60 dB
3,560 GHz 3.561 GHz 100.000 kHz 3.56000 GHz -46.62 dém 3.560 GHz 3.561 GHz 100.000 kHz 3.56014 GHz -21.14 dém -8.14 dB
3,561 GHz 3.570 GHz 1,000 MHz 3.56300 GHz -39.30 dém 3.561 GHz 3.570 GHz 1.000 MHz 3.56149 GHz -26.51 dBm -13.51 dB
3,570 GHz 3.610 GHz 1,000 MHz 3.57050 GHz -42.84 dém 3,570 GHz 3.610 GHz 1.000 MHz 3,57020 GHz -38.33 dém -13.33 dB
1 J ) ] L

3:01:17

Lowest Channel / FullRB

N/A

Spectrur

Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 dbiﬂ’\il heck DPASS
Line _§PURIOUS_) INE_ABS PABS
10 dBm
a r
o d :
-10 dBm !
-20 dBm Jl
-30 dBm J
SPURIOUS_LINE_ABS |‘ | v N \'-M,
o ~ s
e W A
-S-de LS IS R
-60 dBm
-70 dBm
Start 3.5 GHz 1108 pts Stop 3.61 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs |
3,500 GHz 3.530 GHz 1,000 MHz 3.52955 GHz -44.26 dBm -4.26 dB
3,530 GHz 3.540 GHz 1,000 MHz 3.53936 GHz -3E5.10 dBm -10.10 de
3,540 GHz 3.549 GHz 1,000 MHz 3.54887 GHz -25.34 dBm -12.34 d&
3,549 GHz 3.550 GHz 100.000 kHz 3.54995 GHz -29.09 dBm -16.09 dB
2,550 GHz 3.560 GHz 100.000 kHz 3.55261 GHz 3.44 dBm -26.56 d&
3,560 GHz 3.561 GHz 100.000 kHz 3.56012 GHz -28.8% dém -15.89 di
3,561 GHz 3.570 GHz 1,000 MHz 3.56149 GHz -23.41 dBm -10.41 d&
3,570 GHz 3.610 GHz 1,000 MHz 3.57099 GHz -36.32 dBm -11.32 dB
) J ]

CT.2021 2

1:11:32

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-74 of 115




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 10MHz

16QAM

MiddleChannel / 1RBO

Middle Channel / IRBmax

pectru o= ectrum L
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dhp,‘nil Gheck PASS 20 dhi_ll_"ﬂ\l Gheck PARS
ine _$PURIOUS INE_ABS PABS Line _$PURIOUS INE_ABS
10 dBm 10 dBm
0 dém 0 dBm
-10 dBm -10 dém
-20 dBm ‘l ‘l -20 dm |‘ |‘
| SPURIDUS_LINE 28BS { | SPURIOUS_LINE_ABS, .ﬁ
-40 dBm '\ 40 dam J‘
. ot JlLH A ! \hﬂmﬂ”\ hii s " i L\llm { ] SN
~5e-dBm »‘ =S5 ’-,‘
-60 dam -60 dam
-70 dBm -70 dam
Start 3.53 GHz 1207 pts Stop 3.72 GHz Start 3.53 GHz 1207 pts Stop 3.72 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALil Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
3,530 GHz 3.610 GHz 1,000 MHz 3.60224 GHz -41.27 dBm -16.27 de 3,530 GHz 3.610 GHz 1,000 MHz 2.60980 GHz -40.08 dem -15.08 dB
3,610 GHz 3.619 GHz 1,000 MHz 3.61851 GHz -24.00 dém -11.00 d& 3.610 GHz 3.619 GHz 1.000 MHz 3.61789 GHz -37.23 dém -24.23 dB
3,619 GHz 3.620 GHz 100.000 kHz 3.61987 GHz -20.93 dBm -7.93 dB 3.619 GHz 3.620 GHz 100.000 kHz 3.61907 GHz -46.00 dBm -33.00 dB
2,620 GHz 3.630 GHz 100.000 kHz 3.62056 GHz 20.79 dBm -0.21 dB 3,620 GHz 2,630 GHz 100.000 kHz 2.62944 GHz 20.30 dBm -0.70 dB
3,630 GHz 3.631 GHz 100.000 kHz 3.63044 GHz -44.35 dém -31.35 d& 3.630 GHz 3.631 GHz 100.000 kHz 3.63012 GHz -22.84 dém -9.64 dB
3.631 GHz 3.640 GHz 1,000 MHz 3.63167 GHz -39.77 dém -26.77 dB 3.631 GHz 3.640 GHz 1.000 MHz 3.63131 GHz -26.44 dBm -13.44 dB
2,640 GHz 3.720 GHz 1,000 MHz 3.64139 GHz -41.13 dém -16.13 d& 3,640 GHz 3.720 GHz 1.000 MHz 32.64139 GHz -38.80 dBm -13.80 dB
1 J ) ] L

Middle Channel / FullRB

N/A

Ref Level 25.00 dém Offset 17,00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

20 it Gheck
Line _§PURIOUS_|INE_ABS

10 dBm

0ds —t—

-10 dB

-20 dBrv T I

FELQUS e s JM' "m

-40 dBm \"“f‘

b =
. M PR 1 [ LA Y| LY "

60 dB

=70 dBm

Start 3.53 GHz 1207 pts Stop 3.72 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.530 GHz 3.610 GHz 1.000 MHz 3.60861 GHz -36.44 dBrm -11.44 dB
3.610 GHz 3,619 GHz 1.000 MHz 3.61878 GHz -23.57 dBm -10.57 dB
3.619 GHz 3.620 GHz 100.000 kHz 3.61992 GHz -28.84 dBm -15.84 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62784 GHz 3.20 dBm -26.71 dB
3.630 GHz 3.631 GHz 100.000 kHz 3.63045 GHz -30.02 dBm -17.02 dB
3.631 GHz 3.640 GHz 1.000 MHz 3.63122 GHz -24.03 dBm -11.03 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64299 GHz -36.68 dBm -11.68 dB
{ 1 J o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-75 of 115




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 10MHz

16QAM

Highest Channel / 1RBO

Highest Channel / 1IRBmax

pectru o= ectrum L
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbiﬂ’\il heck PASS 20 dh;l.ll‘l’\\l Gheck p
Line _$PURIOUS INE_ABS. Line _$PURIOUS INE_ABS
10 dBm I 10 dB;
0de 0dBm
-10 dBm { -10 de:
-20 dBm i -20 dam
| SPURIOUS_(INE_ABS_ M | 1 . LINE_ABS_ H‘ 1
e A\ | 71T
i b Aban NS L—"—’J m" “w#—mﬂh MLJ.LJJ L b Lo | e a P, o Al '\«_J_‘L"}MMW WMLMU_M Y| PN 4
-60 dBm -60 o
-70 dBm -70 de
Start 3.64 GHz 1108 pts Stop 3.75 GHz Start 3.64 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3,640 GHz 3.680 GHz 1,000 MHz 3.67990 GHz -38.77 dém -13.77 dB 3.640 GHz 3.680 GHz 1.000 MHz 3.67743 GHz -42.90 dém ~17.90 dB
2,680 GHz 3.689 GHz 1,000 MHz 3.68878 GHz -20.99 dem -7.99 d& 3.680 GHz 2.689 GHz 1,000 MHz 3.68708 GHz -29.23 dem -26.23 dB
3,685 GHz 3.650 GHz 100.000 kHz 3.68994 GHz -22.64 dBm -9.64 dB 3.689 GHz 3.650 GHz 100.000 kHz 3.68983 GHz -44.13 dém -31.13 db
3,690 GHz 3.700 GHz 100.000 kHz 3.69059 GHz 20.65 dBm -9.35 dB 3.690 GHz 3.700 GHz 100.000 kHz 3.69941 GHz 20.50 dBm -9.50 dB
2,700 GHz 3.701 GHz 100.000 kHz 3.70002 GHz -43.75 dém -30.75 d& 3,700 GHz 3.701 GHz 100.000 kHz 2.70036 GHz -25.98 dém -12.98 dB
3,701 GHz 3.710 GHz 1,000 MHz 3.70247 GHz -38.81 dém -25.91 d& 3.701 GHz 3.710 GHz 1.000 MHz 3.70149 GHz -26.24 dém -13.24 dB
3.710 GHz 3.720 GHz 1,000 MHz 3.71163 GHz -42.37 dém -17.37 d8 3.710 GHz 3.720 GHz 1.000 MHz 3.71015 GHz -37.53 dém -12.53 dB
3,720 GHz 3.750 GHz 1,000 MHz 3.72074 GHz -45.06 dém -5.06 dB 3,720 GHz 3,750 GHz 1.000 MHz 3,72074 GHz -44.57 dBm -4.57 dB
1 J ) ] L

Highest Channel / FullRB

N/A

Spectrum

Ref Level 25.00 dém Offset 17,00 d&
SGL Count 100/100

Mode Auto Sweep

heci

SPURIOUS_LINE_ABS PABS

SPURIOUS_LINE et |
40 dBm - b ¥ Y Pbeahar, ]
]
" o A ) S
-60 dBm
-70 dBm
Start 3.64 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
3.640 GHz 3.680 GHz 1.000 MHz 3.67901 GHz -34.83 dBm -9.83 dB
3.680 GHz 3.689 GHz 1.000 MHz 3.68842 GHz -24.44 dBm -11.44 dB
3.689 GHz 3,690 GHz 100.000 kHz 3.68998 GHz -30.10 dBm -17.10 dB
3.690 GHz 3.700 GHz 100.000 kHz 3.69408 GHz 3.12 dBm -26.88 dB
3.700 GHz 3.701 GHz 100.000 kHz 3.70002 GHz -28.94 dBm -15.94 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70131 GHz -23.53 dBm -10.53 dB
3.710 GHz 3,720 GHz 1.000 MHz 3.71163 GHz -36.60 dBm -11.60 dB
3.720 GHz 3,750 GHz 1.000 MHz 3.72223 GHz -43,98 dBm -3.98 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-76 of 115



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102008C

LTE Band 48 / 15MHz

16QAM

Lowest Channel / 1IRBO

Lowest Channel / 1IRBmax

Spectrum | [+ 2
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dblgut Gheck B 20 dblfait fheck pAR:
Line _$PURIOUS INE_ABS PASY Line _$PURIOUS INE_ABS PABY I
10 dBm 10 dB; ||
0de 0dBm l
-10 dBm i -10 de: “
-20 dBm ‘l “L -20 dam |‘ J \
-30 dBm § -30 dam
SPURIOUS_LINE_ABS SPURIOUS_LINE_A85 ,J' \\ 1
boseneimthy At s s anal FUNL Uw MI vt Joct ot i -l b Uhohan il il NLMMHI_-U[’. M M VWU'UN}“HM b L
-60 dBm -60 o
-70 dBm -70 de
Start 3.5 GHz 1108 pts Stop 3.62 GHz Start 3.5 GHz 1108 pts Stop 3.62 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit
3,500 GHz 3.530 GHz 1,000 MHz 3.52620 GHz -44.90 dBm 90 di 3.500 GHz 3.530 GHz 1.000 MHz 3.52243 GHz -45.39 dBm -5.39 db
3,530 GHz 3.540 GHz 1,000 MHz 3.53371 GHz -39.00 dBm -14.00 de 3,530 GHz 32.540 GHz 1,000 MHz 3.53975 GHz -43.39 dem -18.29 dB
3,540 GHz 3.549 GHz 1,000 MHz 3.54878 GHz -26.07 dém -13.07 d& 3.540 GHz 3.549 GHz 1.000 MHz 3.54628 GHz -40.16 dém -27.18 dB
3,549 GHz 3.550 GHz 200.000 kHz 3.55000 GHz -20.10 dBm -7.10 dB 3.549 GHz 3.550 GHz 200.000 kHz 3.54935 GHz -44.02 dBm -31.02 dB
2,550 GHz 3.570 GHz 100.000 kHz 3.55082 GHz 18.13 dém -11.87 d& 3,550 GHz 3.570 GHz 100.000 kHz 2.56419 GHz 17.63 dém -12.37 dB
3,570 GHz 3.571 GHz 200.000 kHz 3.57046 GHz -48.56 dém -35.56 d& 3.570 GHz 3.571 GHz 200.000 kHz 3.57071 GHz -38.42 dém -25.42 dB
3,571 GHz 3.590 GHz 1,000 MHz 3.57824 GHz -45.20 dém -32.20 d8 3.571 GHz 3.590 GHz 1.000 MHz 3.57109 GHz -34.36 dBm -21.36 dB
3,590 GHz 3.620 GHz 1,000 MHz 3.59787 GHz -47.02 dém -22.02 dB 3,500 GHz 3.620 GHz 1.000 MHz 3,59015 GHz -45.75 dBm -20.75 dB
1 J ) ] L

Lowest Channel / FullRB

N/A

Spectrum

Ref Level 25.00 dém Offset 17,00 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
20 dbifit ¢heck PARS
Line _SPURIOUS_LINE_ABS PABRS
10 dBm
dBi wwvvm.rwul
-10 dBm
o ] l
-30 dBm ] {
SPURIOUS, LINE_ABS | W,wlw‘w \ —
. T w B ) SRR
-60 dBm
-70 dBm
Start 3.5 GHz 1108 pts Stop 3.62 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52629 GHz -44.87 dBm -4.87 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53985 GHz -39.16 dBm -14.16 dB
3.540 GHz 3,549 GHz 1.000 MHz 3.54896 GHz -31.85 dBm -18.,85 dB
3.543 GHz 3.550 GHz 200.000 kHz 3.54993 GHz -33.39 dBm -20.39 dB
3.550 GHz 3,570 GHz 100.000 kHz 3.56304 GHz -0.44 dBm -30.44 dB
3.570 GHz 3.571 GHz 200.000 kHz 3.57033 GHz -42.74 dBm -29.74 dB
3.571 GHz 3,500 GHz 1.000 MHz 3.57166 GHz -37.96 dBm -24.08 dB
3,500 GHz 3,620 GHz 1.000 MHz 3.59163 GHz -44,41 dBm -19.41 dB
_—
i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-77 of 115



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 15MHz

16QAM

Middle Channel / 1RBO

Middle Channel / IRBmax

pectru o= ectrum L
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dhp,‘nil Gheck PASS 20 dhi_ll_"ﬂ\l Gheck PARS
ine _$PURIOUS INE_ABS PABS Line _$PURIOUS INE_ABS
10 dBm 10 dBm
0 dém 0 dBm
-10 dBm -10 dém l
-20 dBm |‘ ‘l -20 dm ‘l ‘ |‘
| SPURIDUS_LINE_ABS H\ | SPURIOUS_LINE_ABS, “
-40 dBm ,.‘ + j % 40 dém ”"
T oLl h, u.w.;h»lll.lﬁw M”jm,m. . - . PRI IIRY TR R
-60 dam -60 dam
-70 dBm -70 dam
Start 3.53 GHz 1407 pts Stop 3.72 GHz Start 3.53 GHz 1407 pts Stop 3.72 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALil Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
3,530 GHz 3.590 GHz 1,000 MHz 3.57731 GHz -44.28 dBm -19.28 d& 3,530 GHz 3.590 GHz 1,000 MHz 2.58269 GHz -46.54 dem -21.54 dB
3,550 GHz 3.609 GHz 1,000 MHz 3.60778 GHz -38.82 dBm -25.82 d& 3.550 GHz 3.609 GHz 1.000 MHz 3.60665 GHz -45.05 dBm -32.05 dB
3,609 GHz 3.610 GHz 200.000 kHz 3.60974 GHz -38.17 dBm -25.17 dB 3.609 GHz 3.610 GHz 200.000 kHz 3.60976 GHz -47.63 dBm -34.63 dB
2,610 GHz 3.640 GHz 100.000 kHz 3.61836 GHz 20.40 dBm -9.60 dB 3,610 GHz 3,640 GHz 100.000 kHz 2.63164 GHz 20.17 dBm -0.63 dB
3,640 GHz 3.641 GHz 200.000 kHz 3.64034 GHz -48.17 dém -35.17 d& 3.640 GHz 3.641 GHz 200.000 kHz 3.64001 GHz -41.19 dém -28.19 dB
3,641 GHz 3.660 GHz 1,000 MHz 3.64128 GHz -44.78 dém -31.78 d8 3.641 GHz 3.660 GHz 1.000 MHz 3.64109 GHz -38.84 dBm -25.84 dB
2,660 GHz 3.720 GHz 1,000 MHz 3.66254 GHz -45.47 dém -20.47 dB 3,660 GHz 3.720 GHz 1.000 MHz 3.66851 GHz -45.55 dBm -20.55 dB
1 J ) ] L

Middle Channel / FullRB

N/A

Ref Level 25.00 dém Offset 17,00 d&
SGL Count 100/100

Mode Auto Sweep

@1 Avgpwr
20 déh[‘ﬂif heck
Line _§PURIOUS_|INE_ABS
10 dBm
0ds
-10 dB
-20 dBrv
e 1
B PEEwiw
-
o R PRI sl i | )
-60 dB
=70 dBm
Start 3.53 GHz 1407 pts Stop 3.72 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.530 GHz 3.590 GHz 1.000 MHz 3.58836 GHz -44.01 dBm -19.01 dB
3.500 GHz 3,609 GHz 1.000 MHz 3.60872 GHz -31.59 dBm -18,59 dB
3.609 GHz 3.610 GHz 200.000 kHz 3.60923 GHz -35.53 dBm -22.53 dB
3.610 GHz 3.640 GHz 100.000 kHz 32.62495 GHz 1.38 dBm -28.62 dB
3.640 GHz 3.041 GHz 200.000 kHz 3.64022 GHz -36.76 dBm -23.76 dB
3.641 GHz 3.660 GHz 1.000 MHz 3.64109 GHz -31.95 dBm -18.95 dB
3.660 GHz 3,720 GHz 1.000 MHz 3.68164 GHz -42,35 dBm -17.35 dB
{ 1 J o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3-78 of 115




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 15MHz

16QAM

Highest Channel / 1RBO

Highest Channel / 1IRBmax

ccrum | [+ ccrum | =
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dblgut Gheck B 20 dblfait fheck pAR:
Line _§PURIOUS_) INE_ABS PABY Line _$PURIOUS_| INE_ABS PABY
10 dBm 10 dB;
0de 0dBm
-10 dBm \ -10 dam )
-20 dBm ! l‘ -20 dam i %
5Pl _LINE_ABS._, J \ . LINE_ABS__ ‘
oo FFIVAN
el i R W wmuwmun.m PN o VU T A Lot A
-60 dBm -60 o
-70 dBm -70 de
Start 3.63 GHz 1108 pts Stop 3.75 GHz Start 3.63 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3,630 GHz 3.660 GHz 1,000 MHz 3.65391 GHz -45.37 dém -20.37 dB 3.630 GHz 3.660 GHz 1.000 MHz 3.64946 GHz -46.72 dBm -21.72 dB
2,660 GHz 3.679 GHz 1,000 MHz 3.67721 GHz -36.45 dBm -23.45 dB 3.660 GHz 2.679 GHz 1,000 MHz 3.67834 GHz -43.25 dBm -30.25 dB
3,675 GHz 3.680 GHz 200.000 kHz 3.67976 GHz -37.64 dBm -24.64 dB 3.679 GHz 3.680 GHz 200.000 kHz 3.67959 GHz -45.57 dBm -32.57 dB
3,680 GHz 3.700 GHz 100.000 kHz 3.68586 GHz 20.22 dBém -9.78 dB 3.680 GHz 3.700 GHz 100.000 kHz 3.69918 GHz 20.55 dBm -9.45 dB
2,700 GHz 3.701 GHz 200.000 kHz 3.70077 GHz -45.78 dém -32.75 d8 3,700 GHz 3.701 GHz 200.000 kHz 2,70029 GHz -18.15 deém -5.15 dB
3,701 GHz 3.710 GHz 1,000 MHz 3.70122 GHz -38.66 dBm -25.66 d& 3.701 GHz 3.710 GHz 1.000 MHz 3.70122 GHz -22.49 dém -9.49 dp
3.710 GHz 3.720 GHz 1,000 MHz 3.71490 GHz -41.17 dém -16.17 d& 3.710 GHz 3.720 GHz 1.000 MHz 3.71322 GHz -37.67 dém -12.67 dB
3,720 GHz 3.750 GHz 1,000 MHz 3.72312 GHz -46.13 dém -6.18 dB 3,720 GHz 3,750 GHz 1.000 MHz 3.72163 GHz -43.47 dBm -3.47 dB
1 J ) ] L
Dater 2 13:11:11 21:19:33

Highest Channel / FullRB

N/A

ectrur =
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
20 dbiﬂ’\il heck DAS
Line _§PURIOUS_) INE_ABS PABY
10 dBm
ode
-10 dBm !
-20 dem i l‘
_LINE_ABS_ W
’ T e —
-60 dBm
-70 dBm
Start 3.63 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs |
3,630 GHz 3.660 GHz 1,000 MHz 3.65837 GHz -45.74 dBm
2,660 GHz 3.679 GHz 1,000 MHz 3.67740 GHz -40.01 dBm -27.01 dg
3,675 GHz 3.680 GHz 200.000 kHz 3.67998 GHz -42.67 dém -29.67 d&
3,680 GHz 3.700 GHz 100.000 kHz 3.69324 GHz -1.02 dém -31.02 dB
2,700 GHz 3.701 GHz 200.000 kHz 3.70005 GHz -20.91 dém -17.91 d&
3,701 GHz 3.710 GHz 1,000 MHz 3.70185 GHz -31.84 dém -18.94 d&
3.710 GHz 3.720 GHz 1,000 MHz 3.71183 GHz -40.39 dém -15.39 dB
3,720 GHz 3.750 GHz 1,000 MHz 3.72163 GHz -44.33 dBm -4.23 dB
) J ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-79 of 115




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 20MHz

16QAM

Lowest Channel / 1IRBO

Lowest Channel / 1IRBmax

Spectrum | D) |(Spectrum | [+
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dblgut Gheck PAR 20 dblfait fheck pAR:
Line _§PURIOUS_) INE_ABS PABY Line _$PURIOUS_| INE_ABS PABY
10 dBm 10 dB;
0de 0dBm
-10 dBm i -10 dam
-20 dBm ‘l | ! -20 dam |‘
-30 dBm T -30 dam
SPURIOUS_LINE_ABS Wl Y SPURIOUS_LINE_A85 ‘I:Hiﬂu P
o o i i
I e sl ST | P i i et — . Ll A M l MM L e b d
-60 dBm -60 o
-70 dBm -70 de
Start 3.5 GHz 1108 pts Stop 3.62 GHz Start 3.5 GHz 1108 pts Stop 3.62 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3,500 GHz 3.530 GHz 1,000 MHz 3.52450 GHz -43.49 dBm 3.500 GHz 3.530 GHz 1.000 MHz 3.52866 GHz -45.75 dBm -5.75 dB
3,530 GHz 3.540 GHz 1,000 MHz 3.53431 GHz -36.65 dem 3,530 GHz 32.540 GHz 1,000 MHz 3.53876 GHz -44.32 dem -19.32 dB
3,540 GHz 3.549 GHz 1,000 MHz 3.54896 GHz -25.30 dBm 3.540 GHz 3.549 GHz 1.000 MHz 3.54860 GHz -42.52 dém -29.52 db
3,549 GHz 3.550 GHz 200.000 kHz 3.55000 GHz -21.65 dBm 3.549 GHz 3.550 GHz 200.000 kHz 3.54931 GHz -47.37 dBm -34.37 dB
2,550 GHz 3.570 GHz 100.000 kHz 3.55107 GHz 20.83 dBém 3,550 GHz 3.570 GHz 100.000 kHz 32,56803 GHz 19.49 dém -10.51 dB
3,570 GHz 3.571 GHz 200.000 kHz 3.57087 GHz -46.40 dém 3.570 GHz 3.571 GHz 200.000 kHz 3.57002 GHz -22.15 dém -9.15 de
3,571 GHz 3.590 GHz 1,000 MHz 3.57109 GHz -43.65 dBm 3.571 GHz 3.590 GHz 1.000 MHz 3.57185 GHz -31.84 dBm -18.84 dB
3,590 GHz 3.620 GHz 1,000 MHz 3.59401 GHz -46.06 dém 3,500 GHz 3.620 GHz 1.000 MHz 32,59104 GHz -42.67 dBm -17.67 dB
1 J ) ] L

L2021

Lowest Channel / FullRB

N/A

Spectrur

Ref Level 25.00 dBm
SGL Count 100/100

Offset 17.00 di Mode Auto Sweep

@1 AvgPwr
20 dbiﬂ’\il heck DAS
Line _§PURIOUS_) INE_ABS PABY
10 dBm
ode
[y
-10 dBm |
-20 dBm ‘l ‘{
-30 dBm
SPURIOUS_LINE_ABS ey l\n.
TR PR = ' S TR e
~50-t8r =
-60 dBm
-70 dBm
Start 3.5 GHz 1108 pts Stop 3.62 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs |
3,500 GHz 3.530 GHz 1,000 MHz 3.52955 GHz -44.63 dBm -4.63 dB
3,530 GHz 3.540 GHz 1,000 MHz 3.53916 GHz -39.62 dem -14.62 de
3,540 GHz 3.549 GHz 1,000 MHz 3.54878 GHz -37.28 dém -24.28 d&
3,549 GHz 3.550 GHz 200.000 kHz 3.54998 GHz -38.01 dBm -25.01 dB
2,550 GHz 3.570 GHz 100.000 kHz 3.550995 GHz -2.80 dém -32.80 d&
3,570 GHz 3.571 GHz 200.000 kHz 3.57006 GHz -37.73 dém -24.73 d8
3,571 GHz 3.590 GHz 1,000 MHz 3.57185 GHz -37.28 dém -24.28 dB
3,590 GHz 3.620 GHz 1,000 MHz 3.59015 GHz -42.32 dBm -17.32 dB
) J ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A3-80 of 115



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 20MHz

16QAM

Middle Channel / 1RBO

Middle Channel / IRBmax

pectru o= ectrum L
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dhp,‘nil Gheck PASS 20 dhi_ll_"ﬂ\l Gheck
e _$PURIOUS INE_ABS PABS Line _$PURIOUS INE_ABS
10 dBm 10 dBm
0 dém 0 dBm
-10 dBm -10 dém
-20 dBm |‘ ‘l -20 dam ‘l T l‘
| SPURIDUS_LINE_ABS J \ | SPURIOUS_LINE_ABS, ‘ ‘
-40 dBm Mm#,“ 'H \ 40 dam H" i
se-derm sad lelu ,ﬂhHJJ'"HJ V mn i I o Ll it u il s 1
T ¥ B T
-60 dam -60 dam
-70 dBm -70 dam
Start 3.53 GHz 1407 pts Stop 3.72 GHz Start 3.53 GHz 1407 pts Stop 3.72 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALil Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
3,530 GHz 3.590 GHz 1,000 MHz 3.58239 GHz -40.65 dBm -15.65 de 3,530 GHz 3.590 GHz 1,000 MHz 2.58836 GHz -46.07 dem -21.07 dB
3,550 GHz 3.609 GHz 1,000 MHz 3.60891 GHz -35.36 dBm -22.36 dB 3.550 GHz 3.609 GHz 1.000 MHz 3.60533 GHz -44.26 dBm -31.26 db
3,609 GHz 3.610 GHz 200.000 kHz 3.60963 GHz -36.81 dBm -23.81 dB 3.609 GHz 3.610 GHz 200.000 kHz 3.60967 GHz -48.60 dBm -35.60 dB
2,610 GHz 3.640 GHz 100.000 kHz 3.61611 GHz 20.32 dém -0.68 dB 3,610 GHz 3,640 GHz 100.000 kHz 2.63304 GHz 20.34 dBm -0.66 dB
3,640 GHz 3.641 GHz 200.000 kHz 3.64036 GHz -47.45 dém -34.45 d& 3.640 GHz 3.641 GHz 200.000 kHz 3.64016 GHz -37.80 dém -24.80 dB
3,641 GHz 3.660 GHz 1,000 MHz 3.64486 GHz -46.06 dém -33.06 d& 3.641 GHz 3.660 GHz 1.000 MHz 3.64185 GHz -35.90 dBém -22.90 dB
2,660 GHz 3.720 GHz 1,000 MHz 3.66761 GHz -45.86 dBm -20.86 dB 3,660 GHz 3.720 GHz 1.000 MHz 2.66164 GHz -42.58 dBm -17.53 dB
1 J . ) ] L

Middle Channel / FullRB

N/A

SGL Count 100/100

Ref Level 25.00 dém Offset 17,00 d&

Mode Auto Sweep

@1 Avgpwr
20 déh[‘ﬂlf heck PABS
Line _§PURIOUS_|INE_ABS PABS
10 dBm
0ds
10ds
-20 dBrv
SPURIOUS_LINE_ABS ] I
Tht Wi
-40 dBm .- P —
RN i Y "
50
60 dB
=70 dBm
Start 3.53 GHz 1407 pts Stop 3.72 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.530 GHz 3.590 GHz 1.000 MHz 3.58985 GHz -39.78 dBm -14.78 dB
3.500 GHz 3,609 GHz 1.000 MHz 3.60391 GHz -30.88 dBm -17.88 dB
3.609 GHz 3.610 GHz 200.000 kHz 3.60988 GHz -35.80 dBm -22.80 dB
3.610 GHz 3.640 GHz 100.000 kHz 3.62086 GHz 0,39 dBm -29.61 dB
3.640 GHz 3.041 GHz 200.000 kHz 3.64026 GHz -35.90 dBm -22,90 dB
3.641 GHz 3.660 GHz 1.000 MHz 3.64147 GHz -30.77 dBm -17.77 dB
3.660 GHz 3,720 GHz 1.000 MHz 3.68194 GHz -41.06 dBm -16.06 dB
_—
)i i

TEL : 886-3-327-3456

FAX . 88

6-3-328-4978

Page Number 1 A3-81 of 115



ssamonias. FCC RADIO TEST REPORT Report No. : FG102008C

LTE Band 48 / 20MHz

16QAM

Highest Channel / 1RBO Highest Channel / 1IRBmax

pectru o= ectrum L

Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Swesp Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Swesp

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr

20 dbiﬂ’\il heck PAS 20 d!-;li.ll‘l’\\l Gheck p

Line _$PURIOUS INE_ABS. PASY Line _$PURIOUS INE_ABS

10 dBm 10 dB

ode 0 dBm

-10 dBrm J\ -10 d8 )k

-20 dBm | - l‘ 20 dém - \ %
| SPURIOUS_LINE_AB5_ “‘l | US_LINE_ABS_ |

T
; \ | l A\
oo o i .}’JLJ‘WMM'

' Fi M.u
o dlbm s . [ T (T " RPN O T w ) UMM\JJ‘ FIETRY

s b

-60 dBm -60 o

-70 dBm -70 de

Start 3.63 GHz 1108 pts Stop 3.75 GHz Start 3.63 GHz 1108 pts Stop 3.75 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit

3,630 GHz 3.660 GHz 1,000 MHz 3.65035 GHz -42.91 dém -17.91 dB 3.630 GHz 3.660 GHz 1.000 MHz 3.64203 GHz -47.52 dBm -22.52 dB
2,660 GHz 3.679 GHz 1,000 MHz 3.67891 GHz -27.17 dem -14.17 de 3.660 GHz 2.679 GHz 1,000 MHz 2.67646 GHz -44.07 dem -321.07 dB
3,675 GHz 3.680 GHz 200.000 kHz 3.67985 GHz -23.71 dém -10.71 d& 3.679 GHz 3.680 GHz 200.000 kHz 3.67912 GHz -47.16 dBm -34.16 dB
3,680 GHz 3.700 GHz 100.000 kHz 3.68112 GHz 19.95 dBém -10.05 dB 3.680 GHz 3.700 GHz 100.000 kHz 3.69893 GHz 21.04 dBm -8.96 dB
2,700 GHz 3.701 GHz 200.000 kHz 3.70060 GHz -47.84 dém -34.84 dB 3,700 GHz 3.701 GHz 200.000 kHz 2,70006 GHz -21.85 dém -8.85 dB
3,701 GHz 3.710 GHz 1,000 MHz 3.70158 GHz -40.82 dém -27.82 d8 3.701 GHz 3.710 GHz 1.000 MHz 3.70140 GHz -22.06 dém -9.06 di
3.710 GHz 3.720 GHz 1,000 MHz 3.71104 GHz -43.49 dBm -18.43 d& 3.710 GHz 3.720 GHz 1.000 MHz 3.71203 GHz -35.87 dBm -10.87 dB
3,720 GHz 3.750 GHz 1,000 MHz 3.72668 GHz -46.34 dBm -6.34 dB 3,720 GHz 3,750 GHz 1.000 MHz 3.72431 GHz -43.66 dBm -3.66 dB

1 J

Il )

Highest Channel / FullRB N/A

Spectrum u%;"

Ref Level 25.00 dem  Offset 17.00 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
o0 dhifuil Qheck I
Line _SPURIOUS_LINE_ABS PABRS
10 dBm
-10 dBm 1
20 d8 # \ l‘
SPURIOUS_LINE ‘l 1
40 dBm ~ ‘J‘ d P
I | \ E— D
-60 dBm
-70 dBm
Start 3.63 GHz 1108 pts Stop 3.75 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
3.630 GHz 3.660 GHz 1.000 MHz 3.65480 GHz -44.36 dBm -19.36 dB
3.660 GHz 3.679 GHz 1.000 MHz 3.67740 GHz -38.84 dBm -25.84 dB
3.679 GHz 3,680 GHz 200.000 kHz 3.67991 GHz -37.90 dBm -24,90 dB
3.680 GHz 3.700 GHz 100.000 kHz 3.68636 GHz -3.24 dBm -33.24 dB
3.700 GHz 3.701 GHz 200.000 kHz 3.70050 GHz -38.58 dBm -25.58 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70149 GHz -34.88 dBm -21.88 dB
3.710 GHz 3,720 GHz 1.000 MHz 3.71064 GHz -40.89 dBm -15.80 dB
3.720 GHz 3,750 GHz 1.000 MHz 3.72045 GHz -43.20 dBm -3.20 dB
L ] i
TEL : 886-3-327-3456 Page Number 1 A3-82 of 115

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 5SMHz

64QAM

Lowest Channel / 1IRBO

Lowest Channel / 1IRBmax

Spectrum | [+ 2
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbiﬂ’\il heck PASS 20 dhli.ll‘l’\\l Gheck p
Line _$PURIOUS INE_ABS. PABS Line _$PURIOUS INE_ABS PABS
10 dBm 10 dB;
0de 0dBm
-10 dBm -10 de:
-20 dBm ] Jl -20 dam
-30 dBm i -30 dam |
SPURIOUS_LINE_ABS | | \_‘ SPURIOUS_LINE_A85 [ L I lj
o LJ-MI“ ¥ o Mhmlw HI,,J' ‘\\ﬂ_ Ilw i
» n IO 1 D A » . bt i, U lir
a-dBm: OB i ,"
-60 dBm L -60 o
-70 dBm -70 de
Start 3.5 GHz 1108 pts Stop 3.61 GHz Start 3.5 GHz 1108 pts Stop 3.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
3,500 GHz 3.530 GHz 1,000 MHz 3.52985 GHz -45.11 dBm 11dB 3.500 GHz 3.530 GHz 1.000 MHz 3.52866 GHz -45.60 dBm -5.60 dB
3,530 GHz 3.540 GHz 1,000 MHz 3.53866 GHz -432.06 dBm -13.06 de 3,530 GHz 32.540 GHz 1,000 MHz 2.53560 GHz -43.59 dem -18.50 dB
3,540 GHz 3.549 GHz 1,000 MHz 3.54824 GHz -28.34 dBm -15.34 d& 3.540 GHz 3.549 GHz 1.000 MHz 3.54842 GHz -37.33 dém -24.33 dB
3,549 GHz 3.550 GHz 50.000 kHz 3.55000 GHz -23.13 dBm -10.13 dB 3.549 GHz 3.550 GHz 50.000 kHz 3.54999 GHz -51.71 dBm -38.71 dB
2,550 GHz 3.560 GHz 100.000 kHz 3.55036 GHz 19.37 dém -10.63 d& 3,550 GHz 3.560 GHz 100.000 kHz 32.55468 GHz 19.37 dém -10.63 dB
3,560 GHz 3.561 GHz 50.000 kHz 3.56068 GHz -50.47 dém -37.47 d& 3.560 GHz 3.561 GHz 50.000 kHz 3.56059 GHz -46.01 dém -33.01 dB
3,561 GHz 3.570 GHz 1,000 MHz 3.56185 GHz -42.82 dém -29.82 dB 3.561 GHz 3.570 GHz 1.000 MHz 3.56131 GHz -38.73 dém -25.73 dB
3,570 GHz 3.610 GHz 1,000 MHz 3.57178 GHz -45.34 dBm -20.34 dB 3,570 GHz 3.610 GHz 1.000 MHz 3,57139 GHz -42.21 dBm -17.21 dB
1 J ) ] L

Lowest Channel / FullRB
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Spectrum

Ref Level 25.00 dém Offset 17,00 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
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Start 3.5 GHz 1108 pts. Stop 3.61 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
3.500 GHz 3.530 GHz 1.000 MHz 3.52718 GHz -46.35 dBm -6.35 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53896 GHz -40.27 dBm -15.27 dB
3.540 GHz 3,549 GHz 1.000 MHz 3.54887 GHz -26.38 dBm -13.38 dB
3.549 GHz 3.550 GHz 50.000 kHz 3.55000 GHz -28.14 dBm -15.14 dB
3,550 GHz 3,560 GHz 100.000 kHz 3.55445 GHz 5.05 dBm -24,95 dB
3.560 GHz 3.561 GHz 50.000 kHz 3.56002 GHz -45.15 dBm -32.15 dB
3.561 GHz 3.570 GHz 1.000 MHz 3.56202 GHz -37.07 dBm -24.07 dB
3.570 GHz 3.610 GHz 1.000 MHz 3.57297 GHz -44,33 dBm -19,32 dB
—_—
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102008C

LTE Band 48 / 5SMHz

64QAM

Middle Channel / 1RBO

Middle Channel / IRBmax

pectru o= ectrum L
Ref Level 25.00 dBm  Offset 17.00 dB Mode Auto Sweep Ref Level 25.00 dem  Offset 17.00 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dhp‘“" Gheck PASS 20 dhi_ll_"ﬂ\l Gheck PARS
ine _$PURIOUS INE_ABS PABS Line _$PURIOUS INE_ABS
10 dBm 10 dBm
0 dém 0 dBm
-10 dBm -10 dém
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40 derm { u i'“ 40 dém - lu m
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-70 dBm -70 dam
Start 3.53 GHz 1207 pts Stop 3.72 GHz Start 3.53 GHz 1207 pts Stop 3.72 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALil Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
3,530 GHz 3.610 GHz 1,000 MHz 3.59866 GHz -42.77 dem -17.77 de 3,530 GHz 3.610 GHz 1,000 MHz 2.60701 GHz -45.43 dBm -20.43 de
3,610 GHz 3.619 GHz 1,000 MHz 3.61806 GHz -32.42 dém -19.42 d& 3.610 GHz 3.619 GHz 1.000 MHz 3.61860 GHz -37.84 dém -24.84 dB
3,619 GHz 3.620 GHz 50.000 kHz 3.61990 GHz -42.32 dBm -29.32 dB 3.619 GHz 3.620 GHz 50.000 kHz 3.61950 GHz -47.09 dBm -34.09 dB
2,620 GHz 3.630 GHz 100.000 kHz 3.62286 GHz 19.71 dém -10.29 d& 3,620 GHz 2,630 GHz 100.000 kHz 2.62714 GHz 19.79 dém -10.21 dB
3,630 GHz 3.631 GHz 50.000 kHz 3.63029 GHz -47.83 dém -34.83 d& 3.630 GHz 3.631 GHz 50.000 kHz 3.63023 GHz -41.33 dBm -28.33 dB
3.631 GHz 3.640 GHz 1,000 MHz 3.63104 GHz -37.12 dém -24.12 dB 3.631 GHz 3.640 GHz 1.000 MHz 3.63167 GHz -31.76 dém -18.76 dB
2,640 GHz 3.720 GHz 1,000 MHz 3.64060 GHz -43.10 dém -18.10 d& 3,640 GHz 3.720 GHz 1.000 MHz 2.64100 GHz -40.92 dBm -15.92 dB
1 J ) ] L
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Ref Level 25.00 dém Offset 17,00 d&
SGL Count 100/100

Mode Auto Sweep
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Start 3.53 GHz 1207 pts Stop 3.72 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.530 GHz 3.610 GHz 1.000 MHz 3.60781 GHz -40.72 dBm -15.72 dB
3.610 GHz 3,619 GHz 1.000 MHz 3.61878 GHz -32.62 dBm -19.62 dB
3.619 GHz 3.620 GHz 50.000 kHz 3.61995 GHz -40.62 dBm -27.62 dB
3.620 GHz 3.630 GHz 100.000 kHz 3.62562 GHz 5.49 dBm -24.51 dB
3.630 GHz 3.631 GHz 50.000 kHz 3.63083 GHz -40.52 dBm -27.52 dB
3.631 GHz 3.640 GHz 1.000 MHz 3.63113 GHz -30.44 dBm -17.44 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64498 GHz -43.,13 dBm -18.12 dB
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